

BENZODIAZEPINES	
Bromazepam 3 mg	Lorazepam 1 mg at same frequency
Chlordiazepoxide 25 mg	
Flurazepam 15 mg	
Nitrazepam 5 mg	
Triazolam 0.25 mg	
Chlordiazepoxide 5 mg	Lorazepam 0.25 mg at same frequency
Clorazepate 7.5 mg	Diazepam 5 mg at same frequency
Temazepam	Oxazepam at same dose and frequency)
ANTIMIGRAINE AGENTS	
Almotriptan (Axert®) Eletriptan (Relpax®) Frovatriptan (Frova®) Naratriptan (Amerge®) Sumatriptan (Imitrex®) Rizatriptan (Mexalt®)	Zolmitriptan 2.5 mg, may repeat dose in 2 hours or more. Maximum 2 doses in 24 hrs.
LOZENGES	
All lozenges	Strepsils® at same frequency
SKIN AND MUCOUS MEMBRANE AGENT	
Any non-commercial topical steroid-antifungal preparation e.g. Hydrocortisone 1% powder in clotrimazole 1% cream	1% Hydrocortisone + 1% clotrimazole cream 50:50
Ciclopirox 1 % cream Ketoconazole 2% cream Miconazole 2% cream Terbinafine 1% cream	Clotrimazole 1% cream at same frequency
Antifungal vaginal cream, any strength (clotrimazole, miconazole, nystatin)	Clotrimazole 1% vaginal cream hs x 6 days
Fucidin® (Sodium Fusidate) Cream/Ointment	Mupirocin (Bactroban®)
Bacitracin ointment	PolymyxinB/bacitracin ointment (Polysporin®)
ANTIBIOTICS	
Ampicillin 250 mg, 500 mg capsules or Oral suspension po q6h	Amoxicillin q8h (500 mg=500 mg)
Amoxicillin/Clavulanate 500/125 mg (Clavulin®) THREE TIMES DAILY	Amoxicillin/Clavulanate 875/125 mg (Clavulin®) TWICE DAILY
Cefprozil (Cefzil®)	Cefuroxime Axetil (Ceftin®) same dose and frequency
Ciprofloxacin XL 500 mg daily	Ciprofloxacin 250 mg twice daily
Ciprofloxacin XL 1000 mg daily	Ciprofloxacin 500 mg twice daily
Clarithromycin XL (Biaxin XL®) 500 mg daily	Clarithromycin (Biaxin®) 250 mg TWICE DAILY
Clarithromycin XL (Biaxin XL®) 1000 mg daily	Clarithromycin (Biaxin®) 500 mg TWICE DAILY
Penicillin G –IV (salt not specified)	Penicillin G <i>Sodium</i> IV
VITAMIN AND SUPPLEMENTS	
Any Calcium combination supplement	Calcium Carbonate 500 mg (1:1)
Calcium Citrate 300 mg	Calcium Carbonate 500 mg
Calcium Sandoz forte 500 mg	Calcium Carbonate 500 mg
Ferrous Fumarate 200 mg tab	Ferrous Fumarate 300 mg cap
Vitamin B12 1200 mcg po/SL	Vitamin B12 1000 mcg po
Vitamin D drops (dose for adult)	Vitamin D 1000 units (1:1)

TOPICAL CORTICOSTEROIDS	
<ul style="list-style-type: none"> The dosage form that is ordered will be dispensed If a dosage form is not specified, the cream will be dispensed 	
Very high and high potency corticosteroids: Amcinonide 0.1% (Cyclocort®) Betamethasone Dipropionate 0.025% and 0.05% Clobetasol Propionate any strength Desoximetasone 0.05%, 0.25% (Topicort®) Fluocinonide 0.05% Fluocinonide acetonide 0.025% Halobetasol propionate 0.05% Triamcinolone acetonide 0.5%	Betamethasone Valerate 0.1% cream/ointment
Intermediate potency corticosteroids: Clobetasone Butyrate 0.05% Difluocortolone valerate 0.1% Fluocinolone 0.01% Hydrocortisone valerate 0.2% Mometasone 0.1% (Elocom®) Prednicarbate 0.1% Triamcinolone acetonide 0.1%	Betamethasone Valerate 0.05% cream/ointment
Low potency corticosteroids: Desonide 0.05% Hydrocortisone 0.5%, 2.5% Hydrocortisone acetate 0.5%, 1%, 2%	Hydrocortisone 1% cream/ointment
NASAL CORTICOSTEROIDS	
Budesonide nasal spray (Rhinocort® AQ, Rhinocort® Turbuhaler)	Beclomethasone aqueous 50 mcg (Beconase AQ®) (Same number of sprays and frequency)
Ciclesonide nasal spray (Omnaris®)	
Flunisolide nasal spray (Rhinalar®)	
Fluticasone propionate nasal spray (Flonase®)	
Fluticasone furoate nasal spray (Avamys®)	
Mometasone furoate monohydrate nasal spray (Nasonex®)	
Triamcinolone acetonide nasal spray (Nasacort® AQ)	
BISPHOSPHONATE DERIVATIVE	
Fosavance® weekly (All strengths)	Alendronate (Fosamax®) 70 mg weekly
Risedronate (Actonel®) 35 mg once weekly Actonel DR 35 mg once weekly	Alendronate (Fosamax®) 70 mg once weekly
GASTRIC ACID REDUCING AGENT	
Dexlansoprazole (Dexilant®) 60 mg tabs esomeprazole (Nexium®) all strengths Lansoprazole (Prevacid®) Omeprazole (Losec®) all strengths Pantoprazole (Tecta®) 40mg Rabeprazole (Pariet®) all strengths	Pantoprazole (Pantoloc®) 40mg OR Lansoprazole (Prevacid Fast-tab®) 30 mg if patient requires tablets crushed
Cimetidine 800 - 1200 mg/day PO	Famotidine (Pepcid®) 20 mg tablet twice daily
Cimetidine less than 800 mg/day PO	Famotidine (Pepcid®) 20 mg tablet daily
Ranitidine (Zantac®) 150 mg/day PO	Famotidine (Pepcid®) 20 mg tablet daily
Ranitidine (Zantac®) 300 mg/day PO	Famotidine (Pepcid®) 20 mg tablet twice daily

INSULIN (ONE TO ONE UNIT CONVERSION) All brand name insulin autosubstitute to biosimilar insulin on formulary (P&T Oct 2023)	
Insulin aspart (NovoRapid®) Insulin glulisin (Apidra®) Insulin regular (Humulin R®, Novolin ge® Toronto)	Insulin lispro (Humalog®)
Insulin NPH (Novolin®ge NPH)	Insulin NPH (Humulin®N)
Insulin detemir (Levemir®) Insulin Degludec (Tresiba®) Insulin glargine (Basaglar®) Insulin glargine (Toujeo®)	Insulin glargine (Lantus®)
Insulin aspart/insulin aspart protamine (NovoMix® 30) Insulin regular & NPH suspension (Humulin® 30/70, Novolin®ge 30/70)	Insulin lispro and insulin lispro protamine (Humalog® Mix 25)
ANTIDIABETIC AGENT	
Metformin ER (Glumetza®) Daily	Metformin total daily dose divided by 2 and given twice daily with meal
Saxagliptin (Onglyza®) 2.5 mg or 5 mg	Linagliptin (Trajenta®) 5 mg once daily
Canagliflozin (Invokana®) 100 mg once daily	Empagliflozin (Jardiance®) 10 mg once daily
Canagliflozin (Invokana®) 300 mg once daily	Empagliflozin (Jardiance®) 25 mg once daily
Dapagliflozin (Forxiga®) 5 mg once daily	Empagliflozin (Jardiance®) 10 mg once daily
Dapagliflozin (Forxiga®) 10 mg once daily	Empagliflozin (Jardiance®) 25 mg once daily
Sitagliptin with metformin (Janumet®) 50/500 mg, 50/1000 mg	Sitagliptin – total dose administered daily Metformin – administered at same dose and same frequency with meal
Sitagliptin with metformin (Janumet®) 50/850 mg	Sitagliptin – total dose administered daily Metformin 750 mg at same frequency with meal
Sitagliptin with metformin extended release (Janumet XR®) 50/500 mg, 50/1000 mg, 100/1000 mg	Sitagliptin – total dose administered daily Metformin – total daily dose divided by 2 and given TWICE DAILY with meal
Empagliflozin with metformin (Synjardy®) 5 mg/500 mg, 5 mg/1000 mg, 12.5 mg/500 mg, 12.5 mg/1000 mg	Empagliflozin (Jardiance®) – total dose administered daily Metformin – administered at same dose and same frequency with meal
Empagliflozin with metformin (Synjardy®) 5 mg/850 mg, 12.5 mg/850 mg	Empagliflozin (Jardiance®) – total dose administered daily Metformin – 750 mg at same frequency with meal
Dapagliflozin with metformin (Xigduo®) 5 mg/1000 mg	Empagliflozin (Jardiance®) – total dose administered daily as per therapeutic interchange Metformin – administered at same dose and same frequency with meal
Dapagliflozin with metformin (Xigduo®) 5 mg/850 mg	Empagliflozin (Jardiance®) – total dose administered daily as per therapeutic interchange Metformin – 750 mg at same frequency with meal
Canagliflozin with metformin (Invokamet®) 50 mg/500 mg, 50 mg/1000 mg, 150 mg/500 mg, 150 mg/1000 mg	Empagliflozin (Jardiance®) – total dose administered daily as per therapeutic interchange Metformin – administered at same dose and same frequency with meal
Linagliptin with metformin (Jentadueto®) 2.5/500 mg, 2.5/1000 mg	Linagliptin (Trajenta®) – 5 mg once daily Metformin – administered at same dose and same frequency with meal
Linagliptin with metformin (Jentadueto®) 2.5/850 mg	Linagliptin (Trajenta®) – 5 mg once daily Metformin – 750 mg at same frequency with meal

Saxagliptin with metformin (Komboglyze®) 2.5/500 mg, 2.5/1000 mg	Linagliptin (Trajenta®) – 5 mg once daily Metformin – administered at same dose and same frequency with meal
Saxagliptin with metformin (Komboglyze®) 2.5/850 mg,	Linagliptin (Trajenta®) – 5 mg once daily Metformin – 750 mg at same frequency with meal
Gliclazide 80 mg regular release tablet	Gliclazide MR 30 mg tablet (same frequency)
EYE PREPARATION	
Bimatoprost 0.01% (Lumigan® RC)	Latanoprost 0.005% drops (Same number of drops and frequency)
Travaprost 0.004% (Travatan®, Travatan-Z®)	
Levobunolol 0.25% solution (Betagan®)	Timolol 0.25% solution instill 1 drop daily
Levobunolol 0.5% solution (Betagan®)	Timolol 0.5% solution instill 1 drop daily
Brimonidine 0.15% (Alphagan P®)	Brimonidine 0.2% (Alphagan®) (Same number of drops and frequency)
Brinzolamide 1% (Azopt®)	Dorzolamide 2% (Trupost® 2%) (Same number of drops and frequency)
Brimonidine 0.2%/Timolol 0.5% (Combigan®)	Brimonidine 0.2% and Timolol 0.5% (Same number of drops and frequency)
Latanoprost 0.005%/Timolol 0.5% (Xalacom®)	Latanoprost 0.005% + Timolol 0.5% (Same number of drops and frequency)
Travaprost 0.004%/Timolol 0.5% (Duotrav®)	Latanoprost 0.005% + Timolol 0.5%
Dorzolamide 2%/Timolol 0.5% (Cosopt®)	Dorzolamide 2% + Timolol 0.5% solution (Same number of drops and frequency)
Brinzolamide 1%/Timolol 0.5% (Azagra®)	
Timolol EX	Timolol Regular TWICE DAILY
Tears Plus®, Tears Naturale®, Artificial Tears®, Liquifilm Tears®, Lacrilube ung, All lubricating eye drops	dextran70 0.1% with hypromellose 0.3% minim (Minims Tears Naturale®)
EYE PREPARATION (ANTIBIOTIC)	
Besifloxacin 0.6% eye drops Ciprofloxacin 0.3% eye drops Gemifloxacin 0.3% eye drops Ofloxacin 0.3% eye drops	Moxifloxacin 0.5% eye drops 1 drop three times daily
MISCELLANEOUS MEDICATIONS	
ASA 81 mg	ASA 80 mg chewable tab (when patient requires tablets crushed)
Aldactazide® 25	Spironolactone 25 mg + hydrochlorothiazide 25 mg
Aldactazide® 50	Spironolactone 50 mg + hydrochlorothiazide 50 mg
Bupropion SR 150mg twice daily	Bupropion XL 300mg daily
Detrol (Tolterodine) regular release	Detrol LA equivalent dose in mg once daily
Diltiazem XC (Tiazac XC®)	Diltiazem CD or ER
Docusate Calcium (Surfak®)	Docusate sodium 100 mg cap (Colace®)
Felodipine ER 5 mg tab (Renedil®, Plendil®)	Amlodipine 5 mg tab (Norvasc®) same dose and frequency
Iron Polysaccharide Complex (Feramax®) 150 mg 150 mg capsule = 150 mg of elemental iron	Ferrous Fumarate (Palafer®) 300 mg 300 mg tab/capsule = 100 mg of elemental iron
Lactobacillus/Bio-K 12.5 or any strength lactobacillus	Bio-k 50 billion once daily
Magnesium citrate 150 mg	Magnesium Oxide 420 mg
Metoprolol SR (all strengths)	Equivalent dose of Metoprolol regular-release twice daily
Mucaine suspension (all doses)	Lidocaine viscous 2% 10 mL + Amlagel plus antacid 15mL
Psyllium powder, Psyllium granules, Prodiem Plain, Guar Gum, Benefibre	Metamucil Single-Dose Packets
Risperidone Melt in mouth tablet	Risperidone regular tablet (1:1)

Slow K (potassium 8 mEq/600 mg), Micro K cap	Apo K 8 mEq tablet
Sodium Bicarbonate 325 mg tablet	Sodium Bicarbonate 500 mg tablet (same frequency)
Tylenol arthritis 650 mg 1 Tablet Tylenol arthritis 650 mg 2 Tablets	Tylenol regular 325 mg 2 tablets (650 mg) Tylenol extra strength 500 mg 2 tablets (maximum 1000 mg per dose)
Valproic acid capsule	Divalproex tablet (250 mg=250 mg, 500 mg=500 mg)
Divalproex tablet (if patient unable to swallow)	Valproic acid liquid equivalent dose (250 mg = 250 mg, 500 mg = 500 mg)

RESPIRATORY MEDICATIONS

Short-acting Muscarinic Antagonist and Selective Beta-2-Adrenergic Agonist Nebule	
Ipratropium 500 mcg neb + salbutamol 2.5 mg neb	1 Combivent Nebule at same frequency
Selective Beta-2-Adrenergic Agonists (Short-acting Beta Agonists – SABAs)	
Terbutaline sulfate 0.5 mg/puff (Bricanyl® Turbuhaler) 1 puff	salbutamol MDI 100 mcg/puff (Ventolin® HFA) 1 puff
Antimuscarinics/Antispasmodics (Long-acting Muscarinic Antagonists – LAMAs)	
Tiotropium handihaler (Spiriva®) 18 mcg 1 capsule once daily	Tiotropium respimat (Spiriva® Respimat) 5 mcg (2 sprays x 2.5 mcg) once daily
Acclidinium (Tudorza® Genuair) 400 mcg twice daily	
Glycopyrronium 50 mcg cap (Seebri® Breezhaler) 1 capsule once daily	
Umeclidinium 62.5 mcg (Incruse® Ellipta) daily	
Antimuscarinics/Antispasmodics and Selective Beta-2-Adrenergic Agonists (Long-acting Muscarinic Antagonists and Long-acting Beta Agonists –LAMAs/LABAs)	
Umeclidinium/Vilanterol 62.5/25 mcg (Anoro® Ellipta) 1 inh daily	Glycopyrronium/Indacaterol 50/110 mcg (Ultibro® Breezhaler) 1 cap inhaled once daily
Tiotropium/Olodaterol 2.5/2.5 (Inspilto® Respimat) 2 puff daily	
Acclidinium/Formoterol 400/12 mcg (Duaklir® Genuair) 1 inh twice daily	
Corticosteroids for Oral Inhalation	
Fluticasone Diskus (Flovent® Diskus) 250 mcg/inh	Fluticasone MDI (Flovent® HFA) 250 mcg/puff at same number of puffs and same frequency
Fluticasone Diskus (Flovent® Diskus) 500 mcg/inh 1 puff	Fluticasone MDI (Flovent® HFA) 250 mcg/puff 2 puffs at same frequency
Bleclomethasone MDI (Qvar®) 50mcg/puff	Fluticasone MDI (Flovent® HFA) 50 mcg/puff at same number of puffs and same frequency
Bleclomethasone MDI (Qvar®) 100mcg/puff	Fluticasone MDI (Flovent® HFA) 125 mcg/puff at same number of puffs and same frequency
Budesonide Turbuhaler (Pulmicort® Turbuhaler) 100 mcg/inh 1 puff	Fluticasone MDI (Flovent® HFA) 50 mcg/puff 1 puff with same frequency
Budesonide Turbuhaler (Pulmicort® Turbuhaler) 100 mcg/inh 2 puffs	Fluticasone MDI (Flovent® HFA) 125 mcg/puff 1 puff with same frequency
Budesonide Turbuhaler (Pulmicort® Turbuhaler) 200 mcg/inh	Fluticasone MDI (Flovent® HFA) 125 mcg/puff at same number of puffs and same frequency
Budesonide Turbuhaler (Pulmicort® Turbuhaler) 400 mcg/inh	Fluticasone MDI (Flovent® HFA) 250 mcg/puff at same number of puffs and same frequency
Mometasone Twisthaler (Asmanex®) 100 mcg daily	Fluticasone MDI (Flovent® HFA) 50 mcg/puff 1 puff twice daily
Mometasone Twisthaler (Asmanex®) 200 mcg daily	Fluticasone MDI (Flovent® HFA) 125 mcg/puff 1 puff twice daily
Mometasone Twisthaler (Asmanex®) 200 mcg twice daily or 400 mcg daily	Fluticasone MDI (Flovent® HFA) 250 mcg/puff 1 puff twice daily
Mometasone Twisthaler (Asmanex®) 400 mcg twice daily	Fluticasone MDI (Flovent® HFA) 250 mcg/puff 2 puffs twice daily
Corticosteroids for Oral Inhalation and Selective Beta-2-Adrenergic Agonists (Inhaled Corticosteroids and Long-acting Beta Agonists – (ICS/LABAs))	
Fluticasone/salmeterol MDI (Advair®) 125/25 mcg 2 puffs twice daily or fluticasone/salmeterol Diskus (Advair®) 250/50 mcg 1 inh twice daily	Mometasone/Formoterol MDI (Zenhale®) 100/5 mcg 2 puffs twice daily

Fluticasone/salmeterol MDI (Advair®) 250/25 mcg 2 puffs twice daily or fluticasone/salmeterol Diskus (Advair®) 500/50 mcg 1 inh twice daily	Mometasone/Formoterol MDI (Zenhale®) 200/5 mcg 2 puffs twice daily
Budesonide/formoterol (Symbicort® 100 Turbuhaler) 100/6 mcg	Mometasone/Formoterol MDI (Zenhale®) 100/5 mcg at same number of puffs and frequency
Budesonide/formoterol (Symbicort® 200 Turbuhaler) 200/6 mcg	Mometasone/Formoterol MDI (Zenhale®) 200/5 mcg at same number of puffs and frequency
Fluticasone/Vilanterol (Breo® Ellipta) 100/25 mcg 1 puff daily	Mometasone/Formoterol MDI (Zenhale®) 100/5 mcg 1 puff twice daily
Fluticasone/Vilanterol (Breo® Ellipta) 200/25 mcg 1 puff daily	Mometasone/Formoterol MDI (Zenhale®) 200/5 mcg 1 puff twice daily
Corticosteroids, Antimuscarinics and Sympathomimetic Agents for Oral Inhalation	
Fluticasone/umeclidinium/vilanterol 100/62.5/25 mcg (Trelegy Ellipta®) 1 inhalation daily	Tiotropium respimat (Spiriva® Respimat) 5 mcg (2 sprays x 2.5 mcg) once daily AND Mometasone/Formoterol MDI (Zenhale®) 100/5 mcg 1 puff twice daily
Fluticasone/umeclidinium/vilanterol 200/62.5/25 mcg (Trelegy Ellipta®) 1 inhalation daily	Tiotropium respimat (Spiriva® Respimat) 5 mcg (2 sprays x 2.5 mcg) once daily AND Mometasone/Formoterol MDI (Zenhale®) 200/5 mcg 1 puff twice daily

ACE INHIBITOR SUBSTITUTION

Benazepril	5 mg daily	Perindopril 2 mg daily
Cilazapril	1 mg OR 1.25 mg daily	
Fosinopril	5 mg daily	
Quinapril	5 mg daily	
Enalapril	2.5 mg OR 5 mg daily	
Lisinopril	5 mg daily	
Ramipril	1.25 mg daily	
Trandolapril	0.5 mg daily	
Benazepril	10 mg daily	Perindopril 4 mg daily
Cilazapril	1.5 mg twice daily OR 2.5 mg daily	
Enalapril	5 mg twice daily OR 10 mg daily	
Fosinopril	5 mg twice daily OR 10 mg daily	
Quinapril	5 mg twice daily OR 10 mg daily	
Lisinopril	5 mg twice daily OR 10 mg daily	
Ramipril	2.5 mg daily	
Trandolapril	1 mg daily	
Benazepril	20 mg daily	Perindopril 8 mg daily
Cilazapril	2.5 mg twice daily OR 5 mg daily	
Enalapril	10 mg twice daily OR 20 mg daily	
Fosinopril	10 mg twice daily OR 20 mg daily	
Quinapril	10 mg twice daily OR 20 mg daily	
Lisinopril	10 mg twice daily OR 20 mg daily	
Ramipril	2.5 mg twice daily OR 5 mg daily	
Trandolapril	2 mg daily	
Benazepril	40 mg daily	Perindopril 16 mg daily
Cilazapril	5 mg twice daily OR 10 mg daily	
Enalapril	20 mg twice daily OR 40 mg daily	
Fosinopril	20 mg twice daily OR 40 mg daily	
Quinapril	20 mg twice daily OR 40 mg daily	
Lisinopril	20 mg twice daily OR 40 mg daily	
Ramipril	5 mg twice daily OR 10mg OR 20mg daily	
Trandolapril	4 mg daily	

Brand Names of Non-Formulary ACE-Inhibitors

Benazepril (Lotensin®)
 Cilazapril (Inhibace®)
 Enalapril (Vasotec®)
 Fosinopril (Monopril®)
 Lisinopril (Prinivil®, Zestril®)
 Quinapril (Accupril®)
 Ramipril (Altace®)
 Trandolapril (Mavik®)

ARB INHIBITOR SUBSTITUTION

Eprosartan	400 mg daily	Candesartan 4 mg daily
Irbesartan	75 mg daily	
Losartan	25 mg daily	
Olmesartan	5 mg daily	
Valsartan	20 mg twice daily OR 40 mg daily	
Eprosartan	600 mg daily	Candesartan 8 mg daily
Irbesartan	150 mg daily	
Losartan	50 mg daily OR 25 mg twice daily	
Olmesartan	10 mg daily	
Valsartan	40 mg twice daily OR 80 mg daily	
Azilsartan	40 mg daily	
Eprosartan	400 mg twice daily OR 800 mg daily	Candesartan 16 mg daily
Irbesartan	300 mg daily	
Losartan	100 mg daily OR 50 mg twice daily	
Olmesartan	20 mg daily	
Telmisartan	40 mg daily	
Valsartan	160 mg daily	
Azilsartan	80 mg daily	
Olmesartan	40 mg daily	Candesartan 32 mg daily
Telmisartan	80 mg daily	
Valsartan	320 mg daily	

Brand Names of Non-Formulary ACE-Inhibitors

Eprosartan (TEVETEN®)
 Irbesartan (AVAPRO®)
 Losartan (COZAAR®)
 Olmesartan (Olmotec®)
 Telmisartan (MICARDIS®)
 Valsartan (DIOVAN®)
 Azilsartan (EDARBI)